
University of South Florida University of South Florida 

Digital Commons @ University of Digital Commons @ University of 

South Florida South Florida 

USF Tampa Graduate Theses and Dissertations USF Graduate Theses and Dissertations 

6-23-2009 

Opportunities for Nutrient Recovery from Post-Digestion Sludge Opportunities for Nutrient Recovery from Post-Digestion Sludge 

Handling: Analysis and Feasibility Study Using Municipal Scale Handling: Analysis and Feasibility Study Using Municipal Scale 

Aerobic and Anaerobic Digesters Aerobic and Anaerobic Digesters 

David Starman 
University of South Florida 

Follow this and additional works at: https://digitalcommons.usf.edu/etd 

 Part of the American Studies Commons 
[...]
such as MAUREEN, SHARON, ANNAMOX, DEMON, and STRASS create a 

short cut in the nitrogen cycle, allowing for significant savings in the nitrification 

and denitrification process.  

 
 

Figure 8:  Nitrogen Cycle Shortcut in Enhanced BNR 
 

2.5.3 Struvite 

 

It is possible to precipitate ammonia nitrogen as a compound called struvite.  

Struvite contains equimolar concentrations of Ammonia, Phosphate and 

Magnesium.  Removal of nitrogen by precipitation of struvite represents a 



25 

recovery of the resource.  Struvite is an effective non-burning slow release 

fertilizer. 

 

Because in most wastewater treatment situations, ammonia is in molar excess 

(estimate 8:1) over phosphorus, only a small portion of the ammonia can be 

easily removed while high percentages of the phosphorus can be removed.  Most 

of the available literature on struvite treats it as a phosphorus removal 

technology.  Struvite is discussed in more detail in the next section as a 

phosphorus removal technology.   

 

2.6 Current Phosphorus Removal Technology  

2.6.1 Metal Salt Precipitation 

 

Under appropriate conditions, various metal cations will precipitate phosphate 

from solution with iron the most common. This is a typical practice at waste water 

treatment plants which must meet phosphorus limit and do not employ the 

biological phosphorus removal scheme.  Addition of iron and precipitation of 

ferrous phosphate is the most common metal salt precipitation for phosphorus 

removal.  

 

Ferrous phosphate has applications in railway brake blocks, but its economic 

value is low.  (Driver et al. 1999).  The phosphorus industry typically regards iron 



26 

in phosphate as undesirable, as most valued phosphate end products are difficult 

to derive from ferrous phosphate (Driver et al. 1999). 

 

2.6.2 Biological Phosphorus Removal (BPR)  

 

Bacteria utilize phosphate in typical cellular processes.  It is estimated that typical 

aerobic organisms present in activated sludge contain 2-3% P on a dry weight 

basis (Rittmann and McCarty 2001).  Bacteria in the genera of Acinetobacter, 

Pseudomonas, Arthrobacter, Nocardia, Beyerinkia, Ozotobacter, Aeromonas, 

Microlunatus, Rhodocyclus, and others have been shown to uptake phosphate in 

concentrations which exceed a typical phosphate concentration.  These 

organisms are known as Bio-P organisms and are utilized for biological 

phosphorus removal (BPR) in engineered systems.   

 

The crucial design component to facilitate BPR is a cycling of the cells between 

aerobic and anaerobic conditions.  The Bio-P organisms have the ability to 

“invest” in energy storage during the aerobic cycles and use the stored energy 

during anaerobic cycles to ferment volatile fatty acids and sequester electrons.  

The energy storage medium is intracellular polyphosphate (poly P) and 

phosphate is uptaken during the aerobic cycles and released during anaerobic 

cycles.  

 



27 

The Bio-P organisms outcompete organisms which do not have the ability to 

invest in energy in aerobic conditions to spend during the anaerobic conditions.  

The cycling between aerobic and anaerobic phases induces the uptake and 

release of phosphorus but it also serves to exert ecological pressure to select for 

the Bio-P organisms. 

 

Phosphate uptake occurs in the aerobic stage when electron acceptors oxygen 

and nitrate are available for synthesis of adenine tri-phosphate (ATP).  

Polyhydroxybutyrate (PHB) stored in the cell is hydrolyzed to acetyl coenzyme A 

(HSCoA) and then oxidized in the TCA cycle.  Released electrons from the 

oxidation are used for ATP synthesis and then ATP is used to synthesize poly P 

for energy storage.  Thus for the formation of the poly P, the organism must 

uptake phosphorus from the environment. 

 

In the anaerobic zone, electrons are sequestered in PHB using HSCoA which 

consumes energy.  Energy comes from ATP through hydrolysis of stored poly P.  

The hydrolysis of poly-P for ATP and energy releases phosphorus.   

 

The strategy at BPR treatment plants is to cycle solids between an anaerobic 

and aerobic zone allowing them to accumulate and release phosphorus from 

influent wastewater and then waste solids immediately following the aerobic 

stage when the intracellular polyphosphate and thus solid phase P is at its 

maximum.   



28 

2.6.3 Struvite 

 
Unintentional precipitation of struvite in treatment plants has long been a problem 

where reactors, piping and equipment become fouled with the crystallized 

product.  It is estimated, based on measured formation rates, that struvite 

accumulation can bring a 12 inch pipe to 50% capacity within three years. 

 

Controlled and intentional precipitation of struvite (magnesium ammonium 

phosphate (MAP)) is a potential resource recovery technology, studied 

thoroughly on lab and pilot scales and implemented in a few cases on the scale 

of municipal treatment plants.  Struvite requires equal molar concentrations of 

ammonium, phosphate and magnesium.  With increased regulation on 

phosphorus effluent limits, there have been many studies on phosphorus 

removal through struvite precipitation.  Typically, in anaerobic digester effluents, 

ammonium is in molar excess and depending on magnesium concentration, 

phosphorus can be removed with minimal addition of chemicals.  Struvite 

reactors have a smaller footprint and have less operational problems than BPR 

reactors (Wang et al. 2005). 

 

OHPOMgNHPONHMg 244
3

44
2 6   

 

Equation 2-5:  Basic Struvite Formation 

 



29 

The key control parameters to facilitate precipitation of struvite are solution super 

saturation and pH (Ali et al. 2005).  Estimations for the solubility product for 

struvite range significantly in the literature.  Values are reported ranging from 9.4 

to 13.26 (Doyle and Parsons 2002).  A conditional solubility product is defined for 

struvite precipitation and the interaction between a conditional solubility product 

and pH is modeled to control struvite solubility.  The conditional solubility product 

is defined as follows: 

 

][C ][C ][C  Ps NH4t PO4t Mgt   

 

Equation 2-6:  Definition of Conditional Solubility 

(Ohlinger et al. 2000) 

 

When the solution’s conditional solubility product is greater than the equilibrium 

conditional solubility product the solution is in supersaturation and precipitation of 

struvite is possible.  Several investigators have developed curves for the 

equilibrium conditional solubility vs. pH, an example shown below in Figure 10 is 

adapted from Ohlinger et al. (2000), relating the negative log of the conditional 

solubility to pH. 

 



30 

 

Figure 9:  Struvite Conditional Solubility Curve 
(adapted from Ohlinger et al. (2000)) 

 

As shown above in the solubility curve, the super saturation zone is achieved at 

lower reactant concentrations as pH increases.  Optimum pH for minimum 

struvite solubility has been reported in the literature to range between 8.0 and 

10.7 (Doyle and Parsons 2002).  Control of pH in pilot scale and full scale reactor 

has been handled in two ways, via aeration for carbon dioxide stripping or via 

addition of an alkaline agent.   Aeration and carbon dioxide stripping should be 

the least expensive pH control measure.  Italian investigators are using aeration 

only with reported success (Battistoni et al. 1997).  However, Japanese 

investigations report reduction in alkali agent requirement by stripping, but not 

elimination (Fujimoto et al. 1991). 



31 

As the pH approaches 11, struvite production is inhibited by two factors.  

Ammonia volatilization will occur at higher pH and Mg(OH)2 may precipitate 

(Wang et al. 2005).  Many investigations use MgO as the magnesium source as 

it also provides alkalinity and thus reduces chemical costs for pH control (Booker 

et al. 1999). 

 

Solution chemistry may produce preferential precipitation of other compounds 

and the presence of calcium ions is the primary inhibitory ion (Wang et al. 2005).  

Increasing the magnesium to calcium ion ratio will result in more efficient struvite 

production (Battistoni et al. 1997).  Studies have shown that an excess molarity 

of ammonia drives the reaction towards a pure struvite, while an excess molarity 

of magnesium yields a less pure product (Wang et al. 2005).   

 

Fluidized bed reactors (FBR) appear to be the most established technology to 

facilitate precipitation in pilot scale and full scale systems.  At the time of 

publication in 2001, a treatment plant in Japan had been operating a FBR for 

three years successfully producing struvite and achieving significant phosphorus 

removal (Ueno and Fuji 2001).  The Japanese system used sodium hydroxide for 

pH control. 

 

Italian investigators have developed a treatment process which accomplishes pH 

adjustment with carbon dioxide stripping and have implemented this on a full 

scale plant (Battistoni et al. 1997).  Britton et al. (2005) could consistently recover 



32 

over 90% of phosphate in a pilot scale plant using anaerobic digester filtrate and 

sodium hydroxide for pH control.  

 

Precipitation of phosphorus by struvite represents a recovery of the resources.  

One investigator estimates that with only 55% recovery of phosphate and with 

50% of the world attached to sewers, 1.6% of the world’s annual phosphate 

consumption could be supplied by recovery (Shu et al. 2005)!  If 100% of the 

world were served by wastewater treatment plants and 100% of phosphate were 

recovered, phosphate mining could be reduced by 5.75% (Shu et al. 2005). 



33 

3 Study Treatment Plants:  Preliminary Evaluation 

 

In Chapter 2, the following points are discussed regarding resource recovery in 

wastewater treatment plants: 

 

 Nitrogen’s value as a resource is derived from its biological significance and 

the energy consumption to create ammonia from atmospheric nitrogen. 

 Phosphorus’s value as a resource is derived from its biological significance, 

its finite and limited quantity on earth, and production costs to mine it from 

rock. 

 Based on a preliminary assessment, it appears that a significant fraction of 

the nitrogen and phosphorus should end up in the solids handling portion of a 

typical wastewater treatment plant, if nutrient partitioning follows solids 

partitioning. 

 Based on a preliminary investigation and literature review, it appears that the 

fate of the resources is different within the typical aerobic and anaerobic 

digesters utilized at treatment plants. 

 Various technologies are discussed which have potential for recovery of 

nitrogen and phosphorus.



34 

In order to further evaluate the potential for resource recovery in the wastewater 

treatment plant, one operating municipal plant utilizing aerobic digestion and one 

plant  utilizing anaerobic digestion have been chosen to study.  

 

3.1 Process Descriptions 
 
3.1.1 Howard Curren Treatment Plant 

 

The Howard F. Curren Advanced Wastewater Treatment Plant serves the 

municipality of Tampa, FL as well as several surrounding suburban 

municipalities.  Typical plant influent flow hovers around 50 million gallons per 

day (MGD).   

 

 

Figure 10:  Howard F. Curren Advanced Wastewater Treatment Plant 
 



35 

Carbonaceous BOD removal of the primary effluent is accomplished with high 

purity oxygen supplied to activated sludge.  Waste activated sludge is thickened 

and then sent to anaerobic digesters.  Primary sludge is collected in primary 

settling tanks and digested along with the WAS.  The facility maintains six 

digesters and alternates flow between them.  The facility conducts nitrification 

using typical aeration basins and operates anaerobic denitrification filters using 

methanol as the carbon source and electron donor.  Wasted sludge from the 

nitrification tanks is pumped to the primary settling tanks, and thus is indirectly 

diverted to the anaerobic digesters. 

 

Biogas is collected from the anaerobic digesters and sent to a cogeneration 

facility.  This facility burns the biogas in generators for production of electricity.  

Jacket cooling water is diverted to a heat exchanger where the digester sludge is 

heated.   

 

Effluent sludge from the digesters is pumped to a solids handling facility.  Solids 

are dewatered using a series of belt filter presses.  Filtrate water is gravity fed to 

the high purity oxygenation tanks along with filter press wash water.  This water 

then undergoes nitrification and denitrification before discharge.  Currently no 

phosphorus discharge limit for the HFCAWTP and no removal or recovery of 

phosphorus is practiced other than the typical accumulation of P in biomass.   

Figure 11 shows a simplified schematic of HFCAWTP. 



36 

According to plant operators, the plant experiences problems with high nitrogen 

(ammonia) concentrations in the filtrate water returning to the head of the plant.  

The plant is currently investigating options to deal with the filtrate in a sidestream 

operation.   

 

As part of this study, it is decided to include an investigation into the specific 

potential of recovering the anaerobic digester filtrate ammonia through struvite 

precipitation.  The feasibility of recovering struvite should be compared financially 

to the current nitrification and denitrification process that treats the digester 

filtrate. 

 
3.1.2 Largo 
 
 
The Largo Advanced Wastewater Treatment Plant (LGAWTP) services the 

municipality of Largo, FL and handles approximately 12 million gallons per day if 

influent wastewater.  Primary sludge is collected in primary settling tanks and 

sent to an Aerobic Digester.  

 

. 

 



37 

 

 

Figure 11:  Largo Advanced Wastewater Treatment Plant 
 

Primary effluent is sent into an A2O reactor system facilitating biological nitrogen 

removal through nitrification and denitrification with biological phosphorus 

removal through PAO. Waste Activated Sludge is also sent to the aerobic 

digesters.  Liquid effluent from the A2O process undergoes further denitrification, 

final filtration and chlorination prior to discharge. 

 

Digested sludge is gravity thickened and then sent to a solids processing facility.  

Filtrate from the thickener is returned to the head of the plant.  Figure 12 

represents a simplified schematic of the Largo Treatment Plant.   



38 

According to plant operators, there are sometimes problems with achieving the 

phosphorus discharge limits.  One possible explanation is P-release in the 

thickener and high P concentrations in the filtrate overloading the A2O system.  

Further investigation into the possibility and rates of P-release in the thickener 

are incorporated into the study.  

 

3.2 Further Plant Specific Background –LGAWTP 

3.2.1 Potential for Phosphorus Release from Sludge 

 

There are no significant gaseous forms of phosphorus to be considered under 

wastewater treatment conditions.  Therefore, when considering the fate of 

phosphorus through the system boundaries of a treatment plant, all incoming P 

must either be discharged in the liquid state or recovered as a solid.   

 

Wasting sludge from the aeration basin effectively removes P from the dissolved 

phase and out of the liquid side of the plant, hopefully to a level to achieve its 

primary goal of meeting the Total P effluent standard (typically 1 mg/L).  Wasted 

sludge from BPR is typically sent to the solids handling side of the plant and at 

the time of wasting it contains P in a recoverable form, bound in cell mass.  

However, conditions in solids handling have potential to instigate release of the 

P.   

 



39 

The potential for P release is well established.  It is the cycling of uptake and 

release of P at increasing capacity that facilitates the BPR process.  Anaerobic 

conditions will cause a release of P.  In the case of the Largo Treatment Plant 

WAS is sent to the aerobic digester where there is continuous aeration and 

should not reach anaerobic conditions until a gravity thickening stage between 

the digester and the solids processing facility.  The rate at which this phosphorus 

release occurs in this thickener will determine the quantity of phosphorus 

release. 

 

3.2.2 Rate of Phosphorus Release 

 

Rates of P-release have been quantified by several studies and using several 

different units for quantification.   

 

In a study on extended aeration times in the aerobic cycle of the BPR process, 

Brdjanovic et al. (1998) measure specific P-release rates ranging from 0.059 to 

0.092 (mg-P/mg-active biomass)/hour (Brdjanovic et al. 1998).  The Brdjanovic 

experiments were conducted in controlled sequencing batch reactors with 

simulated wastewater.  

 

In another experiment conducted by Brdjanovic et al. (2000), specific P-release 

rates were calculated at 6 mg – P/ g VSS-hour.  In this study it is interesting to 



40 

note that the model correlation of P-release was one of the poorest aspects of 

the model.   

 

In a study to quantify the affect of nitrate in the anaerobic zone on P-release 

rates and subsequent P-uptake and BPR performance, Artan et al. (1998) 

quantified the P-release rate ranging from 5-37 mg PO4
3-/ g VSS-h. 

 

The three studies above quantify P-release rates but each of them uses a 

laboratory scale reactor with a synthesized wastewater consisting of a carbon 

source and phosphate source.  Two of the P-release rates are specific to VSS 

and one is specific to active biomass.   All three studies quantify P-release rates 

in a cycling system similar to the BPR process, not after P-rich WAS has 

undergone an extended aeration/ digestion process.  Although the rates above 

provide a starting point, they are derived from conditions distinctly different from 

those at the Largo Treatment Plant thickener and application of these rates to our 

system would be difficult.     

 

Kuba et al. (1997) investigates the kinetics of the phosphorus removal process 

and how it is affected by shortening the cycling times.  The study discusses 

numerous factors which affect the P uptake rate and the overall growth rate of 

the Poly P organisms.  Although the study conducted by Kuba et al. (1997) was 

primarily concerned with phosphate uptake rate and capacity he does provide P-

release rate data.  However the P-release data is specific to acetate uptake rates 



41 

and would be tough to apply to another system.  Most notably, the P release rate 

appears to rise and fall with the P-uptake rate and total uptake capacity.  We see 

in the experimental data considerable variation in P release rates but it appears 

to show a strong dependency on the uptake rate  (Kuba et al. 1997). 

 

Many studies which provide P concentration vs. time show a similar and 

characteristic shape to the curve, giving an indication of the P release behavior 

under anaerobic conditions.   Figure 13 shows a typical curve adapted from 

previous literature (Kuba et al. 1997).  

 

From this curve we see a rapid and nearly linear increase in phosphate 

concentration until it nears the maximum concentration.  It is this characteristic 

shape that allows quantification of a P-release rate by approximating the bottom 

of the curve as linear.  From this curve we also see that P-release occurs on the 

order of minutes, rather than hours once the phosphate accumulating organisms 

(PAO) are introduced to anaerobic conditions.  

 



42 

 

Figure 12:  Phosphorus Release Curve 
 

3.2.3 Correlation Between P-Release and P-Uptake Rates 
 

Although Kuba et al (1997) does not discuss this explicitly, it appears from the 

experimental data that more effective P-uptake in the aerobic phase results in 

more rapid release of P in the anaerobic phase.  At the Largo treatment plant, 

this result may prove somewhat counterproductive where effective P-uptake in 